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* The test result refers exclusively to the test presented test model / sample.

* Without written approval of Cerpass Technology Corp. the test report shall not be
reproduced except in full.

* The test report must not be used by the clients to claim product certification approval by
NVLAP or any agency of the Government.
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FCC TEST REPORT

according to

FCC CFR Title 47 Part 15 Subpart C

Applicant : Zhejiang Dahua Vision Technology Co., Ltd

Address :The 1st floor, building F, No.1199 Bin’an road, Changhe
Street, Binjiang District, Hangzhou, P.R. China.

Equipment : IP CAMERA
DH-IPC-KW10WP; DH-IPC-KW10WN; DH-IPC-KW12WP;

Model No. : DH-IPC-KW12WN; IPC-KW10WP; IPC-KW10WN;
IPC-KW12WP; IPC-KW12WN;

FCCID : SVNIPC-KWABW

| HEREBY CERTIFY THAT :
The measurements shown in this test report were made in accordance with the procedures given
in ANSI C63.4 — 2009 and the energy emitted by this equipment was passed

CISPR PUB. 22 and FCC Part 15 in both radiated and conducted emission class B limits.
Testing was carried out on Jun 4, 2014 at Cerpass Technology Corp.

Signature

Ao

Miro Chueh/ Technical director
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 : o

15.247(d) | Radiated Emission Pass

15.247(a)(2) |. 6dB Bandwidth Pass

15.247(b) |. Maximum Peak Output Power Pass

15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass

15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 ;

21091 . RF Exposure Compliance Pass
2.1093
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

DH-IPC-KW10WP; DH-IPC-KW 10WN; DH-IPC-KW12WP;

IP CAMERA Model No.: | DH-IPC-KW12WN; IPC-KW10WP; IPC-KW10WN;
IPC-KW12WP; IPC-KW12WN;
KW10WP Lack of audio output, SD card function

DH-IPC-KW10WN

Lack of audio output, SD card function, the software version is not the
same

DH-IPC-KW12WP

With the main measurement model, only different sales market

DH-IPC-KW12WN

Software version is not the same (Sales market is different)

IPC-KW10WP Lack of audio output, SD card function
IPC-KW10WN Lack of audio output, SD card function, the software version is not the
same
IPC-KW12WP The main measurement model
IPC-KW12WN Software version is not the same (Sales market is different)
IPC-KW12WP was selected as the test model and its data have been
Remark o
recorded in this report.
Model No.: ADS-12B-12 12012G
Adapter Input Rating: 100-240V~ 50/60Hz Max 0.3A
Output Rating: | 12.0V = 1.0A
WLAN
802.11b: CCK, DQPSK, DBPSK
Spreading 802.11g: 64 QAM, 16 QAM, QPSK, BPSK

802.11n: BPSK, QPSK,16QAM, 64QAM

Frequency Range

802.11b/g/n(20MHz): 2412-2462MHz
802.11n(40MHz): 2422-2452MHz

Number of 802.11b/g/n (20MHZz):11

Channels 802.11n (40MHz): 7
802.11b: 1, 2, 5.5, 11Mbps

Data Rate 802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps
802.11n: MCS0~MCS7

Antenna SMD Antenna 3.05 dBi

Cerpass Technology Corp.
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2.2 Carrier Frequency of Channels

For 2.4G 802.11b, 802.11g, 802.11n (20MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437 --- ---

For 2.4G 802.11n (40MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
01 - 08 2447
02 -—- 09 2452
03 2422 - -—-
04 2427 - -—-
05 2432 --—- -—-
06 2437 --- ---
07 2442 --- ---
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2.3 Test Manner

Test Manner

a During testing, the interface cables and equipment positions were varied
according to 47 CFR, Part 2, Part 15
b Adjust the EUT at the test mode and the test channel. Then test.

The test modes:

The EUT transmitting and receiving with one antenna working at b/g/n mode.

The chip set MT6627 supports 802.11 b/g/n configuration was finally used in this report.
The worst-case data rates are determined to be as follows for each mode based on
investigation by measuring the average power, peak power and PPSD across all data rates,
bandwidths, and modulations.

The worst-case data rates:

IEEE802.11b mode: Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High
(2462MHz) with 1Mbps data rate were chosen for full testing.

IEEE802.11g mode: Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High
(2462MHz) with 6Mbps data rate were chosen for full testing.

IEEE 802.11n Standard-20 MHz Channel mode: Channel Low (2412MHz), Channel Mid
(2437MHz) and Channel High (2462MHz) with MCSO0 data rate were chosen for full testing.
IEEE 802.11n Wide-40 MHz Channel mode: Channel Low (2422MHz), Channel Mid
(2437MHz) and Channel High (2452MHz) with MCSO0 data rate were chosen for full testing.
Then, the EUT configuration and cable configuration of the above highest emission mode
was recorded for all final test items.
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2.4 Description of Test System

No Device Manufacturer | Model No. Description
1 N/A N/A N/A N/A
Use Cable:
No. Cable Quantity Description
N/A | N/A N/A N/A
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2.5 General Information of Test

Test Site:

Cerpass Technology Corp.

Performand Location :

215006, China

No.66,Tangzhuang Road, Suzhou Industrial Park, Jiangsu

NVLAP LAB Code :

200814-0

FCC Registration Number : 916572, 331395

IC Registration Number :

7290A-1, 7290A-2

VCCI Registration Number :

T-343 for Telecommunication Test
C-2919 for Conducted emission test
R-2670 for Radiated emission test below 1GHz
G-227 for Radiated emission test above 1GHz

Laboratory accreditation

VEl NVMA@@ (N)NEMKO

NULAF LAR CODE ZUUELED

2.6 Measurement Uncertainty

29

TUVRheinland

Measurement Iltem Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL 12.71 dB
Vertical 14.11 dB
Radiated Emission 30 MHz ~ 25GHz
Horizontal 4.10 dB
Occupied Bandwidth -—- -— 17500 Hz
Maximum Peak Output
1.4 dB
Power
Band Edges - - 2.2 dB
Power Spectral Density | --- - 2.2 dB
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3. Antenna Requirements
3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional gain

of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna type: SMD Antenna
Antenna Gain: 3.05 dBi

Cerpass Technology Corp. Issued Date : Jun 05, 2014
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4. Test of Conducted Emission

4.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2003 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8
meters above the ground plane as shown in section 2.2. The interface cables and equipment
positioning were varied within limits of reasonable applications to determine the position produced

maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures
The EUT was setup according to ANSI C63.4, 2003 and tested according to DTS test
procedure of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements.
The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the
conducting ground plane. The vertical conducting plane was located 40 cm to the rear of the
EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting
surface. The EUT and simulators are connected to the main power through a line impedance
stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through a
LISN. (Please refer to the block diagram of the test setup and photographs)
Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor,
was individually connected through a LISN to the input power source.
The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz

using a receiver bandwidth of 9kHz.

Cerpass Technology Corp.
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4.3 Typical Test Setup

I :
| A /O ﬁ\’ 80cm
SOC HJ \ )
‘ 80cm —°
1 - 5
LISN v _ LISN
4.4 Measurement Equipment
Instrument Manufacturer | Model No. Serial No. [Calibration Date| Valid Date.
Test Receiver R&S ESCI 100565 2014.03.24 2015.03.23
AMN R&S ESH2-25 100182 2013.09.11 | 2014.09.10
Two-Line V-Network R&S ENV216 100325 2013.12.04 | 2014.12.03
ISN FCC FCC'ZT'(;'ZSN'T 20379 2014.03.24 | 2015.03.23
ISN FCC FCC;T'(;'ZSN'T 20380 2014.03.24 | 2015.03.23
ISN FCC FCC;'(;'ZSN'T 20381 2014.03.24 | 2015.03.23
ISN TESEQ ISN ST08 30175 2014.03.24 | 2015.03.23
Current Probe R&S EZ-17 100303 2014.04.04 | 2015.04.03
Pass';,’reo\;;"tage R&S ESH2-73 100026 2014.03.24 | 2015.03.23
Pulse Limiter R&S ESH3-Z2 100529 2014.03.24 | 2015.03.23
Temperature/ Zhicheng ZC1-11  |CEP-TH-004| 2014.03.31 | 2015.03.30
Humidity Meter

Cerpass Technology Corp.
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4.5 Test Result and Data

Test Mode : Mode 1: Normal Link

AC Power : AC 120V/60Hz Phase : LINE

Temperature : 26°C Humidity : 60%

Pressure(mbar) : 1002 Date : 2014/02/07
1000 dBuy

FCC_ClazzR_QP

50 ?ﬁm
.ﬂ.;.;llm |
Wy H'I,.-J
N’w it it W»,wﬁ.wj WJJ il o
0.0
0. 1450 0.5 IMHz) E 30.0oo
No. | Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)

1 0.1580 10.13 40.08 50.21 65.56 -15.35 QP

2 0.1580 10.13 22.02 32.15 55.56 -23.41 AVG

3 0.1660 10.13 39.18 49.31 65.15 -15.84 QP

4 0.1660 10.13 20.17 30.30 55.15 -24.85 AVG

5 0.1860 10.12 35.07 45.19 64.21 -19.02 QP

6 0.1860 10.12 17.82 27.94 54.21 -26.27 AVG

7 0.2140 10.12 29.95 40.07 63.04 -22.97 QP

8 0.2140 10.12 12.41 22.53 53.04 -30.51 AVG

9 0.3020 10.14 23.77 33.91 60.19 -26.28 QP

10 0.3020 10.14 14.39 24.53 50.19 -25.66 AVG
11 22.5020 10.38 15.95 26.33 60.00 -33.67 QP

12 22.5020 10.38 9.19 19.57 50.00 -30.43 AVG

Note: Measurement Level = Reading Level + Correct Factor
Cerpass Technology Corp. Issued Date : Jun 05, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. :150f 73
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Test Mode : Mode 1: Normal Link

AC Power : AC 120V/60Hz Phase : NEUTRAL

Temperature : 26°C Humidity : 60%

Pressure(mbar) : 1002 Date : 2014/02/07
1000 dBul

FLC_ClazzR_QP

K I
50 T‘, X

i HHIa,If.' 'ﬁ‘
1'.‘,»1{ ]F
Il '1|nf- ‘Jllf W‘rwh u] w \L
w‘“,;wwiﬁ“ﬂrw«“-\w% mhh,.mmﬂw'l,,llh rvuLJ ot ]
0.0
0150 [[R-] IMHz) 9 30000
No. | Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.1620 10.13 39.55 49.68 65.36 -15.68 QP
2 0.1620 10.13 22.28 32.41 55.36 -22.95 AVG
3 0.1940 10.13 34.11 44.24 63.86 -19.62 QP
4 0.1940 10.13 17.20 27.33 53.86 -26.53 AVG
5 0.2779 10.14 23.08 33.22 60.88 -27.66 QP
6 0.2779 10.14 11.57 21.71 50.88 -29.17 AVG
7 0.3100 10.14 32.87 43.01 59.97 -16.96 QP
8 0.3100 10.14 26.07 36.21 49.97 -13.76 AVG
9 11.2500 10.32 15.02 25.34 60.00 -34.66 QP
10 11.2500 10.32 9.11 19.43 50.00 -30.57 AVG
1 20.0260 10.44 11.28 21.72 60.00 -38.28 QP
12 20.0260 10.44 -0.88 9.56 50.00 -40.44 AVG

Note: Measurement Level = Reading Level + Correct Factor

Issued Date : Jun 05, 2014
116 of 73
" SVNIPC-KWABW

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No.

FCCID



CERPASS TECHNOLOGY CORP.

Report No.: SEF11404116

5. Test of Radiated Emission

5.1

Test Limit

Radiated emissions from 9 KHz to 25 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions

For unintentional device, according to § 15.109(a), except for Class A digital devices, the field
strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not
exceed the following values:

5.2

FIELD STRENGTH MEASUREMENT
FREQUENCIES(MHz) (microvolts/meter) | DISTANCE(meters)

0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10
meters shall not exceed the below table.

Frequency Distance Radiated
(MHz) Meters (dB p V/ m)
30-230 10 30

230-1000 10 37

Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the

top of a variable height antenna tower.
The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal polarization

and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from 0 degree to 360 degrees) to find the

maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified

bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which
do not have 3 dB margin will be repeated one by one using the quasi-peak method and

reported.

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date : Jun 05, 2014
Page No. 217 0of 73

FCCID

* SVNIPC-KWABW



CERPASS TECHNOLOGY CORP. Report No.: SEFI1404116

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.

5.3 Typical Test Setup

Below 1GHz Test Setup

Antenna

Equipment under Test

———
——— «  Testdistance —P|
0.8M
Turn Table
. \ Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
4@ Equipment under Test
—
- 3t 4"1
.60
Turn Table

MM,
-
\ \Absnrher
Ground Plane

Receiver

Issued Date : Jun 05, 2014
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5.4 Measurement Equipment

Instrument Model No. |Manufacturer| Serial No. |Calibration Date| Valid Date
EMI Test Receiver R&S ESCI 100563 2014.02.10 2015.02.09
H64 Preamplifier HP 8447F 3113A05582 2014.03.24 2015.03.23
Preamplifier Agilent 8449B 3008A02342 2014.03.24 2015.03.23
Ultra Broadband
R&S HL562 100362 2014.05.24 2015.05.23
Antenna
Broad-Band Horn
Schwarzbeck| BBHA9120D | 9120D-619 2014.05.24 2015.05.23
Antenna
Broad-Band Horn
Schwarzbeck| BBHA9170 9170-348 2013.11.04 2014.11.03
Antenna
Spectrum Analyzer R&S FSP40 100324 2014.03.23 2015.03.24
Temperature/
Zhicheng ZC1-11 CEP-TH-002 2014.03.31 2015.03.30
Humidity Meter
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Report No.: SEF11404116

5.5 Test Result and Data

The 9kHz-30MHz spurious emission is under limit 20dB more.

5.5.1 Test Result and Data of Transmitter

Under 1G:
Engineer :Matt
Site : EMC Lab AC 102 Time : 2014-6-4
Limit : FCC_CLASS_B_03M_QP Margin : 6

EUT : IP CAMERA

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Normal Link

Frequency | AntPol. | Correct | Reading | Measure | Limit 3m Safe Detector
(MHz) H/V Factor level Level (dBuV/m) | Margin mode

(dB) (dBuV) | (dBuV/m) (dB) (PK/QP)
252.5324 H -8.73 45.16 36.43 46 -9.57 QP
359.3251 H -4.4 49.74 45.34 46 -0.66 QP
377.0944 H -4.97 46.45 41.48 46 -4.52 QP
480.9361 H -1.1 41.28 40.18 46 -5.82 QP
600.7412 H -1.09 38.57 37.48 46 -8.52 QP
960.4625 H 3.17 36.82 39.99 54 -14.01 QP
56.4662 \ -16.97 49.26 32.29 40 -7.71 QP
250.7946 \Y -8.74 46.48 37.74 46 -8.26 QP
359.2625 \Y -4.48 46.19 41.71 46 -4.29 QP
480.2365 \Y -1.1 42.35 41.25 46 -4.75 QP
500.6142 \Y -2.2 40.52 38.32 46 -7.68 QP
600.8536 \ -1.04 42.41 41.37 46 -4.63 QP

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp.
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Above 1G:

Engineer : Matt

Site : EMC Lab AC 102

Time : 2014-6-4

Limit : FCC_15_03M_PK

Margin : 6

EUT : IP CAMERA

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Transmit by 802.11b (2412MHz)

Safe

Freq. | Ant. Pol| Peak A Ant. / CL Peak A Detect
req nt. Po ea \Y nt./ C Actual Fs ea \Y Wi etector
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV [P @Buv/m) (PK/QP)

(dBuV/m)|(dBuV/m)

4826.23 \Y% 47.75 37.83 6.53 54.28 44.36 74.00 54.00 -9.64 | average
7234.61 \% 35.09 25.08 15.48 50.57 40.56 74.00 54.00 -13.44 | average
4824.42 H 46.32 36.71 6.53 52.85 43.24 74.00 54.00 -10.76 | average
7234.33 H 37.53 24.50 15.48 53.01 39.98 74.00 54.00 -14.02 | average

Note:

1. All Readings below 1GHz are Quas
average measurements as necessary.

i-Peak, above are performed with peak and/or

2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP. Report No.: SEFI1404116
Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-6-4
Limit : FCC_15_03M_PK Margin : 6
EUT : IP CAMERA Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11b (2437MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4875.18 v 45.29 37.78 6.85 52.14 44.63 74.00 54.00 -9.37 | average
7314.53 v 40.18 28.53 15.52 55.70 44.05 74.00 54.00 -9.95 | average
4876.79 H 46.71 36.27 6.85 53.56 43.12 74.00 54.00 -10.88 | average
7316.27 H 37.68 26.81 15.48 53.16 42.29 74.00 54.00 -11.71 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-6-4
Limit : FCC_15_03M_PK Margin : 6
EUT : IP CAMERA Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11b (2462MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4924.15 v 48.63 36.85 6.99 55.62 43.84 74.00 54.00 -10.16 | average
7386.59 v 37.41 27.49 15.60 53.01 43.09 74.00 54.00 -10.91 | average
4924.08 H 45.52 36.56 6.99 52.51 43.55 74.00 54.00 -10.45 | average
7385.43 H 36.63 26.72 15.60 52.23 42.32 74.00 54.00 -11.68 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-6-4
Limit : FCC_15_03M_PK Margin : 6
EUT : IP CAMERA Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11g (2412MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4823.16 v 46.49 35.20 6.53 53.02 41.73 74.00 54.00 -12.27 | average
7234.85 v 39.19 27.27 15.48 54.67 42.75 74.00 54.00 -11.25 | average
4823.79 H 45.72 33.59 6.53 52.25 40.12 74.00 54.00 -13.88 | average
7234.47 H 38.29 27.06 15.48 53.77 42.54 74.00 54.00 -11.46 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-6-4
Limit : FCC_15_03M_PK Margin : 6
EUT : IP CAMERA Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11g (2437MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4874.19 v 45.59 35.10 6.85 52.44 41.95 74.00 54.00 -12.05 | average
7313.28 v 35.74 27.08 15.52 51.26 42.60 74.00 54.00 -11.40 | average
4873.36 H 44.36 34.62 6.85 51.21 41.47 74.00 54.00 -12.53 | average
7314.45 H 36.72 26.18 15.52 52.24 41.70 74.00 54.00 -12.30 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp. Issued Date : Jun 05, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. :250f73
FCC ID * SVNIPC-KWABW



o
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-6-4
Limit : FCC_15_03M_PK Margin : 6
EUT : IP CAMERA Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11g (2462MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4924.55 v 48.20 36.46 6.99 55.19 43.45 74.00 54.00 -10.55 | average
7386.48 v 36.72 26.18 15.60 52.32 41.78 74.00 54.00 -12.22 | average
4924.76 H 47.63 35.77 6.99 54.62 42.76 74.00 54.00 -11.24 | average
7386.13 H 36.13 25.41 15.60 51.73 41.01 74.00 54.00 -12.99 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-6-4
Limit : FCC_15_03M_PK Margin : 6
EUT : IP CAMERA Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11n (20MHz) (2412MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV [P @Buv/m) (PK/QP)
(dBuV/m)](dBuV/m)
4825.63 v 45.52 37.82 6.53 52.05 44.35 74.00 54.00 -9.65 | average
7234.26 v 39.10 29.47 15.48 54.58 44.95 74.00 54.00 -9.05 | average
4825.42 H 48.16 37.16 6.53 54.69 43.69 74.00 54.00 -10.31 | average
7234.63 H 38.53 28.88 15.48 54.01 44.36 74.00 54.00 -9.64 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-6-4
Limit : FCC_15_03M_PK Margin : 6
EUT : IP CAMERA Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11n (20MHz) (2437MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4774.23 v 47.59 37.72 6.85 54.44 44.57 74.00 54.00 -9.43 | average
7313.72 v 37.36 25.63 15.52 52.88 41.15 74.00 54.00 -12.85 | average
4875.11 H 46.82 36.63 6.85 53.67 43.48 74.00 54.00 -10.52 | average
7311.67 H 37.44 25.51 15.52 52.96 41.03 74.00 54.00 -12.97 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP. Report No.: SEFI1404116
Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-6-4
Limit : FCC_15_03M_PK Margin : 6
EUT : IP CAMERA Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11n (20MHz) (2462MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4924.53 v 46.53 37.52 6.99 53.52 4451 74.00 54.00 -9.49 | average
7385.51 v 40.72 26.16 15.61 56.33 41.77 74.00 54.00 -12.23 | average
4924.49 H 46.76 36.26 6.99 53.75 43.25 74.00 54.00 -10.75 | average
7385.64 H 39.93 25.35 15.61 55.54 40.96 74.00 54.00 -13.04 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-6-4
Limit : FCC_15_03M_PK Margin : 6
EUT : IP CAMERA Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11n (40MHz) (2422MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4844.53 v 46.93 35.52 6.61 53.54 42.13 74.00 54.00 -11.87 | average
7265.69 v 35.76 25.83 15.50 51.26 41.33 74.00 54.00 -12.67 | average
4844.72 H 45.89 34.60 6.61 52.50 41.21 74.00 54.00 -12.79 | average
7264.51 H 35.35 25.64 15.50 50.85 41.14 74.00 54.00 -12.86 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-6-4
Limit : FCC_15_03M_PK Margin : 6
EUT : IP CAMERA Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11n (40MHz) (2437MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4875.11 v 46.26 35.53 6.85 53.11 42.38 74.00 54.00 -11.62 | average
7311.49 v 39.83 25.09 15.52 55.35 40.61 74.00 54.00 -13.39 | average
4874.26 H 45.75 35.08 6.85 52.60 41.93 74.00 54.00 -12.07 | average
7311.77 H 38.39 24.79 15.52 53.91 40.31 74.00 54.00 -13.69 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp. Issued Date : Jun 05, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. :310f73
FCC ID * SVNIPC-KWABW



o

CERPASS TECHNOLOGY CORP. Report No.: SEFI1404116
Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-6-4
Limit : FCC_15_03M_PK Margin : 6
EUT : IP CAMERA Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11n (40MHz) (2452MH)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
¢ : : Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV P @Buv/m) (PK/QP)
(dBuV/m)](dBuV/m)
4904.93 v 45.29 36.55 6.92 52.21 43.47 74.00 54.00 -10.53 | average
7355.27 v 37.53 24.19 15.57 53.10 39.76 74.00 54.00 -14.24 | average
4904.53 H 45.79 36.37 6.92 52.71 43.29 74.00 54.00 -10.71 | average
7356.29 H 36.82 23.76 15.57 52.39 39.33 74.00 54.00 -14.67 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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6. Occupied Bandwidth

6.1 Test Limit

Systems using digital modulation techniques may operate in the 902 - 928 MHz, 2400 - 2483.5
MHz, and 5725- 5850 MHz band. The minimum 6 dB bandwidth shall be at least 500 kHz.

6.2 Test Procedures
a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 1~5% of the emission bandwidth and VBW = 3x RBW.
c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak
power minus 6 dB.
d. The 6dB Bandwidth was measured and recorded.

6.3 Test Setup Layout

spectrum

EUT

Analvzer

6.4 Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. | Calibration Date | Valid Date
Spectrum Analyzer | N9010A Agilent  |MY51350515, 2013.09.29 2014.09.29
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6.5 Test Result and Data

Test ltem Occupied Bandwidth
Test Mode Transmit by 802.11b
Test Date 2014-6-4
Measurement ] o
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)
01 2412 12450 500 Pass
06 2437 11150 500 Pass
11 2462 10090 500 Pass
Channel 01 (2412MHz)
B Agilent Spectrum Analyzer - Occupied BW \il\i/@_
RL | RF |soe ac | [ [ SENSE:INT] | ALIGN AUTO | 01:39:14 PM May 30, 2014
[Center Freq 2.412000000 GHz | Center Freq: 2.442000000 GHz Radio Std: None Frequency
T Trig: Free Run Avg|Hoeld:>10/10
I ‘ #FGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 10 dB
| 10 dBldiv Ref 20.00 dBm
Log
10.0 Center Freq(j
om 2.412000000 GHz|
-10.0
-20.0
300
-40.0
500
-50.0
0o CF Step
5.000000 MHz
Center 2.412 GHz Span 50 MHz| |Auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms
Occupied Bandwidth Total Power 15.8 dBm Freq Offset
0 Hz
15.706 MHz
Transmit Freq Error -14.970 kHz OBW Power 99.00 %
x dB Bandwidth 12.45 MHz x dB -6.00 dB
MSG STATUS
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Channel 06 (2437MHz)

B Agilent Spectrum Analyzer - Occupied BW @@@|
RL 1 RF [s0a ac | [ [ SENSE:INT] | ALIGN AUTO | 01:41:00 PMMay 30, 2014
[Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
= Trig: FreeRun Avg|Hold:>10/10
‘ #FGain:Low #Atten: 20 dB Radio Device: BTS
Ref Dffset 10 dB
10 dBidiv Ref 20.00 dBm
Log
il Center Freq(]
oo 2.437000000 GHz
0.0
20,0
300
40,0
0.0
60,0
oo CF Step
5.000000 MHz
Center 2.437 GHz Span 50 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms
Occupied Bandwidth Total Power 13.7 dBm Freq Offset
0 Hz
15.650 MHz
Transmit Freq Error -6.838 kHz OBW Power 99.00 %
x dB Bandwidth 11.15 MHz x dB -6.00 dB
MSG STATUS
Channel11(2462MHz)
B Agilent Spectrum Analyzer - Occupied BW @@@|
RL 1 RF [s0a ac | [ [ SENSE:INT] | ALIGN AUTO [ 01:41:51 PMMay 30, 2014
[Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
= Trig: FreeRun Avg|Hold:>10/10
#FGain:Low #Atten: 20 dB Radio Device: BTS
Ref Dffset 10 dB
10 dBidiv Ref 20.00 dBm
Log
il Center Freq(]
oo 2.462000000 GHz
0.0
20,0
300
40,0
0.0 s
60,0
oo CF Step
5.000000 MHz
Center 2.462 GHz Span 50 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 6.2ms
Occupied Bandwidth Total Power 11.6 dBm Freq Offset
0 Hz
15.647 MHz
Transmit Freq Error 45.347 kHz OBW Power 99.00 %
x dB Bandwidth 10.09 MHz x dB -6.00 dB
MSG STATUS
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Test ltem Occupied Bandwidth
Test Mode Transmit by 802.11g
Test Date 2014-6-4
Measurement _ o
Frequency Required Limit
Channel No. Level Result
(MHz) (kH2) (kHz)
01 2412 16530 500 Pass
06 2437 16510 500 Pass
11 2462 16510 500 Pass
Channel 01 (2412MHz)
E A:Ir_lentSpTcnum Analyzai—ﬂcrc\up\'e:fgv\‘f | | - | . . — @lﬂl@_
|center Freq 2.412000000 GHz T %eint_elzrl:r:Rq:ﬁAﬁDDDDg% G|::|d-:v1m1; Radio Std: None Frequency
AFGainow ™ #Atten: 20 B amee Radio Device: BTS
Ref Offset 10 dB
10 dBii Ref 12.00 dBm
8.00 Center Freq||

-2.00

2.412000000 GHz|

-12.0

220

320

-42.10

520

520 By

720

MSG

CF Step
5.000000 MHz
Center 2.412 GHz Span 50 MHz| |Auto Man
#Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms
Occupied Bandwidth Total Power 9.42 dBm Freq Offset
0 Hz|
16.465 MHz
Transmit Freq Error -33.676 kHz OBW Power 99.00 %
x dB Bandwidth 16.53 MHz x dB -6.00 dB

STATUS
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Channel 06 (2437MHz)

BE Agilent Spectrum Analyzer - Occupied BW = e
RL | RF |soe ac | [ [ SENSE:INT] | ALIGN AUTO | 01:44:08 PM May 30,2014
[Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
T Trig: Free Run Avg|Hold:>1010
I | #IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 10 dB
10 dBldiv Ref 18.00 dBm
Log
8.00 Center Freq||
o0 2.437000000 GHz
12,0
220
320
420
520
520 B
720 CF Step
5.000000 MHz
Center 2.437 GHz Span 50 MHz| |Auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms
Occupied Bandwidth Total Power 6.90 dBm Freq Offset
0 Hz|
16.460 MHz
Transmit Freq Error -30.932 kHz OBW Power 99.00 %
x dB Bandwidth 16.51 MHz x dB -6.00 dB
MSG STATUS
Channel 11 (2462MHz)
B Agilent Spectrum Analyzer - Occupied BW @lﬂl@_
RL | RF |soe ac | [ [ SENSE:INT] | ALIGN AUTO [ 01:43:14 PMMay 30,2014
[Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
T Trig: Free Run Avg|Hold:>1010
I | #IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 10 dB
10 dBldiv Ref 18.00 dBm
Log
8.00 Center Freq||
o0 2.462000000 GHz
12,0
220
320
420
520
520
720 CF Step
5.000000 MHz
Center 2.462 GHz Span 50 MHz| |Auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms
Occupied Bandwidth Total Power 4.85 dBm Freq Offset
0 Hz|
16.465 MHz
Transmit Freq Error -25.004 kHz OBW Power 99.00 %
x dB Bandwidth 16.51 MHz x dB -6.00 dB

STATUS

Cerpass Technology Corp.
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Test ltem Occupied Bandwidth

Test Mode Transmit by 802.11n (20MHz)

Test Date 2014-6-4

Measurement
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)

01 2412 17690 500 Pass
06 2437 17730 500 Pass
11 2462 17670 500 Pass

Channel 01 (2412MHz)

B Agilent Spectrum Analyzer - Occupied BW @lﬂl@_
RL | RF |soe ac | [ [ SENSE:INT] | ALIGN AUTO | 01:46:45 PM May 30, 2014
[Center Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None Frequency
T Trig: Free Run Avg|Hold:>1010
I | #IFGain:Low - #Atten: 20 dB Radio Device: BTS

Ref Offset 10 dB
10 dBldiv Ref 15.00 dBm
Log

500 Center Freq||
2.412000000 GHz

-5.00

-15.0

250

-35.0

-45.0

-55.0

55 D fet -

a0 CF Step
5.000000 MHz
Center 2.412 GHz Span 50 MHz| |Auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms
Occupied Bandwidth Total Power 5.09 dBm Freq Offset
OH
17.686 MHz ’
Transmit Freq Error -16.083 kHz OBW Power 99.00 %
x dB Bandwidth 17.69 MHz x dB -6.00 dB
MSG STATUS
Cerpass Technology Corp. Issued Date : Jun 05, 2014
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Channel 06 (2437MHz)

B Agilent Spectrum Analyzer - Occupied BW @lﬂl@_
RL | RF |soe ac | [ [ SENSE:INT] | ALIGN AUTO | 01:47:41 PMMay 30,2014
[Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
T Trig: Free Run Avg|Hold:>1010
I | #IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 10 dB
10 dBldiv Ref 15.00 dBm
Log
500 Center Freq||
500 2.437000000 GHz
15,0
250
350
450
5.0
5.0
a0 CF Step
5.000000 MHz
Center 2.437 GHz Span 50 MHz| |Auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 6.2 ms
Occupied Bandwidth Total Power 2.45 dBm Freq Offset
0 Hz|
17.680 MHz
Transmit Freq Error -17.148 kHz OBW Power 99.00 %
x dB Bandwidth 17.73 MHz x dB -6.00 dB
MSG STATUS
Channel 11 (2462MHz)
B Agilent Spectrum Analyzer - Occupied BW ]|l
RL | RF [s0a ac | [ [ SENSE:INT] | ALIGN AUTO [ 01:48:22 PMMay 30, 2014
[Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold:>10/10
| #FGain:Low #Atten: 20 dB Radio Device: BTS
Ref Dffset 10 dB
10 dBidiv Ref 15.00 dBm
Log
500 Center Freq|]
5.0 2.462000000 GHz
150

250

-35.0

-45.0

550

-55.0

a0

CF Step
5.000000 MHz|
Center 2.462 GHz Span 50 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 6.2ms
Occupied Bandwidth Total Power 0.40 dBm Freq Offset
0 Hz
17.649 MHz
Transmit Freq Error -17.319 kHz OBW Power 99.00 %
x dB Bandwidth 17.67 MHz x dB -6.00 dB

STATUS

Cerpass Technology Corp.
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Test ltem Occupied Bandwidth
Test Mode Transmit by 802.11n (40MHz)
Test Date 2014-4-09
Measurement ] o
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)
03 2422 35100 500 Pass
06 2437 35090 500 Pass
09 2452 35090 500 Pass
Channel 03 (2422MHz)
b bl i S s I A e )
anter Freq 2.422000000 GHz 5:111:::.";" i.-l:mmiu sm;hmu Ttadio Std: Hare Fregquency
aFGaintow * #Aien: $048 s Rl Cevice: BTS
| Fef Cffset 10 dB
0ty Ref 20.00 dBm
i Center Freq
2432000000 GHz
CF Step
&.000000 MHz
Center 2422 GHz Span 60 MHZ| |aute Man
II#RE'S BW 100 kHz #VBW 300 kHz Sweep 7467 ms
Occupied Bandwidth Total Power 17.7 dBm Freq Offset
35.871 MHz i
Transmit Freq Error 25753 kHz CBW Power 9900 %5
% dB Bandwidth 35.10 MHz x dB -6.00 dB

Cerpass Technology Corp.
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Channel 06 (2437MHz)

B Agilent Spectrum Analyzer - Occupied BW @@@|
RL 1 RF [s0a ac | SENSE:INT] | ALIGN AUTO | 09:23:49 AMJun 04, 2014
[Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
= Trig: FreeRun Avg|Hold:>10/10
‘ #FGain:Low #Atten: 10dB Radio Device: BTS
Ref Dffset 10 dB
10 dBidiv Ref 20.00 dBm
Log
il Center Freq(]
oo 2.437000000 GHz
00— e T e e il
20,0
300
40,0
500 — _—
60,0
oo CF Step
6.000000 MHz
Center 2.437 GHz Span 60 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms
Occupied Bandwidth Total Power 18.0 dBm Freq Offset
0 Hz
35.825 MHz
Transmit Freq Error 18.290 kHz OBW Power 99.00 %
x dB Bandwidth 35.09 MHz x dB -6.00 dB
MSG STATUS
Channel 9 (2452MHz)
B Agilent Spectrum Analyzer - Occupied BW @@@|
RL 1 RF [s0a ac | [ [ SENSE:INT] | ALIGN AUTO | 09:24:23 AMJun 04, 2014
[Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None Frequency
= Trig: FreeRun Avg|Hold:>10/10
‘ #FGain:Low #Atten: 10dB Radio Device: BTS
Ref Dffset 10 dB
10 dBidiv Ref 20.00 dBm
Log
il Center Freq(]
oo 2.452000000 GHz
100 el
20,0
300
40,0
500 —+
60,0
oo CF Step
6.000000 MHz
Center 2.452 GHz Span 60 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms
Occupied Bandwidth Total Power 18.1 dBm Freq Offset
0 Hz
35.835 MHz
Transmit Freq Error 21.417 kHz OBW Power 99.00 %
x dB Bandwidth 35.09 MHz x dB -6.00 dB
MSG STATUS

Cerpass Technology Corp.
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7. Maximum Peak Output Power

7.1 Test Limit

The maximum peak power shall be less 1Watt (30dBm).

The conducted output power limits specified in §15.247(b) are based on the use of transmit
antennae with directional gains that do not exceed 6 dBi. If transmit antennae with an effective
directional gain greater than 6 dBi are used, then the conducted output power from the EUT shall
be reduced as specified in §15.247(b) and (c).

7.2 Test Procedure

The transmitter output was connected to a calibrated attenuator, the other end of which was

connected to a spectrum analyzer.
“9.1.2 integrated band power method” of KDB558074 was used to test the power.

Select the “channel power” selection in “measurement” on spectrum analyzer,

The test procedure and setup as following:

Set the RBW = 1 MHz.

Set the VBW =3 MHz.

Set the span 50MHz for 802.11b/g/n(20) and 90MHz for n(40)

Set the integ BW 25MHz for 802.11b/g/n(20) and 45MHz for n(40)

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Record the power value in dBm.
The power output at the transmitter antenna port was determined by adding the value of the
attenuator to the spectrum analyzer reading.

7.3 Test Setup Layout

Spectrum

Aona lveer

7.4 Measurement Equipment

Instrument/Ancillary | Model No. | Manufacturer Serial No. Calibration Date Valid Date
Spectrum Analyzer N9010A Agilent MY51350515 2013.09.29 2014.09.29
Temperature/
o Zhicheng ZC1-11 CEP-TH-002 2014.03.31 2015.03.30
Humidity Meter

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666
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7.5 Test Result and Data
Power output test was verified over all data rates of each mode shown as below, and then choose the

maximum power output (blue marker) for final test of each channel.

0 1 .

1 1 2 9 13.0 14. 4 27.0 30.0
2 1 9.5 12 19.5 21.7 40.5 45.0
3 1 11 18 26.0 28.9 54.0 60.0
4 1 - 24 39.0 43.3 81.0 90.0
5 1 - 36 52.0 57.8 108.0 120.0
6 1 - 48 58.5 65. 0 121.5 135.0
7 1 - 54 65. 0 72.2 .m 150.0
8 2 - - 13.0 14.4 27.0 30.0
9 2 - - 26.0 28.9 54.0 60. 0
10 2 - - 39.0 43.3 81.0 90.0
11 2 - — 52.0 97.8 108. 0 120.0
12 2 - — 78.0 86. 7 162. 0 180.0
13 2 - — 104.0 115.6 216.0 240.0
14 2 - — 117.0 130.0 243.0 270.0
15 2 - — 130.0 144.0 270.0 300. 0

Issued Date : Jun 05, 2014
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Test ltem Maximum Peak Output Power
Test Mode Transmit by 802.11b
Duty cycle 99%
Test Date 2014-6-4
Channel No. Frequency Measurement (dBm) Required Limit Result
(MHz) Peak (dBm)
01 2412 19.69 30 Pass
06 2437 18.72 30 Pass
11 2462 16.61 30 Pass
Channel 01 (2412MHz)
BN Agilent Spectrum Analyzer - Channel Power = =R
RL 1 RF [s0a ac | [ SENSE:INT] | ALIGN AUTO [ 10:11:26 AM May 30, 2014
[Center Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>10/10
I ‘ #FGain:Low #Atten: 20 dB Radio Device: BTS
| Ref Offset 10 dB
10 dBldiv Ref 20.00 dBm
Log
0.0 —t— Center Freq(]
0 2.412000000 GHz
-10.0
200
-30.0
-40.0 e
500
-50.0
0o CF Step
5.000000 MHz,
Center 2.412 GHz Span 50 MHz| |Auto Man
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
F Offset
Channel Power Power Spectral Density red ost
19.69 dBm /20mHz |} -53.32dBm /Hz |}
msc | 1) Alignment Completed sTATUS

Cerpass Technology Corp.
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Channel 06 (2437MHz)

BE Agilent Spectrum Analyzer - Channel Power \illi/@_
RL [ RF [s0e ac | [ [ SENSE:INT] | ALIGN AUTO [ 10:13:49 AM May 30, 2014
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
T Trig: FreeRun Avg|Hold:>10/10
‘ #IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 10 dB
10 dBIdiv Ref 21.00 dBm
liLog
1.0 Center Freq(j
100 2.437000000 GHz|
-9.00
-19.0
-29.0
-39.0
-49.0
-59.0
e CF Step
5.000000 MHz
|Center 2.437 GHz Span 50 MHz| |Auto Man
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
) Freq Offset
Channel Power Power Spectral Density a 0Hz
18.72dBm /20mHz |} -54.29 dBm 1z |}
IMSG STATUS
Channel 11 (2462MHz)
B Agilent Spectrum Analyzer - Channel Power EI\EI@_
RL | RF |soe ac | | | SENSE:INT] ALIGN AUTO | 10:15:43 AM May 30, 2014
[Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Trace/Detector
T Trig: Free Run Avg|Hoeld:>10/10
I | #IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset10 dB
10 dBIdiv Ref 21.00 dBm
Log
e Clear Write
1.00
-9.00
a0 Average
-20.0
-390
-49.0 Max Hold|
-59.0
-60.0
Min Hold|
Center 2.462 GHz Span 50 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Detector|
Channel Power Power Spectral Density Peak»
[Auto Man|
16.61 dBm /20mvHz |} -56.40 dBm /Hz |}
MSG STATUS

Cerpass Technology Corp.
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Test ltem Maximum Peak Output Power
Test Mode Transmit by 802.11g
Duty cycle 99%
Test Date 2014-6-4
Channel No. Frequency Measurement (dBm) Required Limit Result
(MHz) Peak (dBm)
01 2412 18.89 30 Pass
06 2437 17.02 30 Pass
11 2462 16.87 30 Pass
Channel 01 (2412MHz)
BN Agilent Spectrum Analyzer - Channel Power = =R
RL | RF [s0a ac | [ [ SENSE:INT] | ALIGN AUTO [ 10:22:57 AM May 30, 2014
Ref Offset 8.00 dB Center Freq: 2.412000000 GHz Radio Std: None AmptdfY Scale
T Trig: FreeRun Avg|Hold:>10/10
#HFGain:Low #Atten: 20 dB Radio Device: BTS Y Axis Unit
»
Ref Offset 10 dB dBm
10 dB/div Ref 38.00 dBm
Log
280 Ref Lvl Offsetf]
. 8.00 dB
8.00 S
-2.00
-12.0
-22.0
Internal
320 v Preamp»
Off
-42.0
-52.0
Ref Position
Center 2.412 GHz Span 50 MHz|[Tee  Ctr  Bot
#Res BW 1 MHz #VBW 3 MHz Sweep Tms|——
Channel Power Power Spectral Density on Aumsca"g_g
18.89 dBm /20mHz |} -54.12dBm 1z |} "
ore
20f2
Cerpass Technology Corp. Issued Date : Jun 05, 2014
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Channel 06 (2437MHz)

Bl Agilent Spectrum Analyzer - Channel Power (= =R
RL [ RF [s0a  AcC | | | SENSE:INT] [ ALIGN AUTO  [10:23:45 AM May 30, 2014
Center Freq 2.437000000 GHz | Center Freq: 2.437000000 GHz Radio Std: None Frequency
3 Trig: FreeRun Avg|Hold:>10/10
| #FGain:Low #Atten: 20 dB Radic Device: BTS
Ref Offset10 dB
10 dBidiv Ref 38.00 dBm
liLog
280 Center Freq|
180 2.437000000 GHz|
8.00
-2.00
-12.0
-22.0
-32.0
-42.0 -
520 CF Step
5.000000 MHz
ICenter 2.437 GHz Span 50 MHz |Auto Man
Res BW 1 MHz #/BW 3 MHz Sweep 1ms
. Freq Offset
Channel Power Power Spectral Density 0 Hz
17.02dBm /20mHz |} -55.99 dBm /Hz |}
IMSG STATUS
Channel 11 (2462MHz)
BE Agilent Spectrum Analyzer - Channel Power @lﬂl@_
RL [ RF [s0e ac | | | SENSE:INT] [ ALIGN AUTO [ 10:19:33 AM May 30, 2014
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
T Trig: Free Run Avg|Held:>10/10
| #|FGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 10 dB
10 dBidiv Ref 40.00 dBm
fiLog
300 Center Freq|
00 2.462000000 GHz
100
000
-10.0
-20.0
-30.0
40.0 F—5 ——
o CF Step
5.000000 MHz
ICenter 2.462 GHz Span 50 MHz |Auto Man
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
. Freq Offset
Channel Power Power Spectral Density 0 Hz
16.87 dBm /20mHz |} -56.14 dBm /Hz |}
IMSG STATUS

Cerpass Technology Corp.
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Test ltem Maximum Peak Output Power
Test Mode Transmit by 802.11n (20MHz)
Duty cycle 99%
Test Date 2014-6-4
Channel No. Frequency Measurement (dBm) Required Limit Result
(MHz) Peak (dBm)
01 2412 14.88 30 Pass
06 2437 14.54 30 Pass
11 2462 15.16 30 Pass
Channel 01 (2412MHz)
E Agilent Spectrum Analyzer - Channel Power @lﬂl@_
RL | RF |soe ac | [ [ SENSE:INT] | ALIGN AUTO [ 10:28:11 AM May30, 2014
|[Center Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None Frequency
T Trig: Free Run Avg|Hold:>1010
#IFGain:Low #Atten: 20 dB Radioc Device: BTS
Ref Offset 10 dB
10 dBidiv Ref 35.00 dBm
Log
25.0 Center Freq||
n 2.412000000 GHz
200
-5.00
150
-25.0
35,0 |—pope
-45.0
a0 CF Step
5.,000000 MHz
Center 2.412 GHz Span 50 MHz |Auto Man
#Res BW 1 MHz #/BW 3 MHz Sweep 1ms
) Freq Offset
Channel Power Power Spectral Density 0 Hz
14.88 dBm /20 mHz |} -58.13 dBm /Hz |}
MSG STATUS

Cerpass Technology Corp.
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@
Channel 06 (2437MHz)

B Agilent Spectrum Analyzer - Channel Power ]|l
RL | RF [s0a ac | [ [ SENSE:INT] | ALIGN AUTO [10:29:22 AM May 20, 2014
Ref Offset 7.00 dB | Center Freq: 2.437000000 GHz Radio Std: None AmptdlY Scale
[ Trig: Free Run Avg|Hold:>10/10
| | HFGainLow — #Atten: 20 dB Radio Device: BTS Y Axis Unit |
Ref Offset 10 dB dBm
10 dBidiv Ref 37.00 dBm
Log
27.0 Ref Lvl Offset
o 7.00 dB
7.00
-3.00
-13.0
-23.0
Internal
330 ol Preamp»
Off
-43.0
-53.0
Ref Position||
Center 2.437 GHz Span 50 MHz|[Tee  Ctr  Bot
Res BW 1 MHz #/BW 3 MHz Sweep 1ms
. Auto Scaling||
Channel Power Power Spectral Density on off
14.54 dBm /20mHz |} -58.47 dBm /Hz |} "
ore|
20of2
MSG STATUS
Channel 11 (2462MHz)
B Agilent Spectrum Analyzer - Channel Power @@@|
RL 1 RF [s0a ac | SENSE:INT] | ALIGN AUTO [ 10:25:41 AM May 30, 2014
[Center Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
‘ #FGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 10 dB
10 dBidiv Ref 40.00 dBm
Log
ann Center Freq(]
00 2.462000000 GHz
100
ooo
-10.0
-200
-30.0
-40.0
o CF Step
5.000000 MHz|
Center 2.462 GHz Span 50 MHz |auto Man
Res BW 1 MHz #/BW 3 MHz Sweep 1ms
. Freq Offset
Channel Power Power Spectral Density 0Hz
15.16 dBm /20mHz |} -57.85dBm /Hz |}
MSG STATUS
Cerpass Technology Corp. Issued Date : Jun 05, 2014
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Test ltem Maximum Peak Output Power

Test Mode Transmit by 802.11n (40MHz)

Duty cycle 99%

Test Date 2014-6-4

Channel No. Frequency Measurement (dBm) Required Limit Result
(MHz) Peak (dBm)

03 2422 11.75 30 Pass
06 2437 13.45 30 Pass
09 2452 13.59 30 Pass

Channel 03 (2422MHz)

figilent Spectnum Anstyrer - Chaznel Posss i ]
RL ; S04 SEMEEIN L0:17:54 A i 2, 2014
enter Freq 2.422000000 GHz Center Freq: 2423800000 GHz Radie Std: More Frequency
T Trig: Free Run furgHold:>10¢10
EFGainLow #Atber: 10 dB Radic Device: BTS
Raf Ofsat 10 dB
10 dBidiv Rel 20.00 dBm
Log r
Center Freq

2 AF2000000 GHz

CF Step!
| §.000000 MHz
Center 2422 GHz Sparn 60 MHZ |tutc Man
|#Res BW 1 MKz FVBW 3 MHzZ Sweep 1ms
Channel Power Power Spectral Density Fr:qo':ls:
11.75dBm /40mHz |} -84.27 dBm Hz |}
Cerpass Technology Corp. Issued Date : Jun 05, 2014
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Channel 06 (2437MHz)

E;:nsnwmnm Chasd [ =] |
CETETE L Es: i [, 200
er Freq 7.437000000 GHz | cmuanq 2437006000 GHz Rafamesion Frequency
Trig: Free Run fuag|Held:=100
MFGainiow | SAtten: 10 dB Radic Device: BTS
Rt Offst 10 dB
[0issac - Bar 2 oen
Center Freq
2437000000 GHz
CF Step
£.000000 MHz
enter 2.437 GHz Span 60 MHz |autc Man
es BW 1 MHz FVBW 3 MHz Sweep 1ms|;
Freg OfTset
Channel Power Power Spectral Density ™1 DEHZ
13.45dBm /s0mHz |} -82.57 dBm Hz |}
ek B STATUS
Channel 09 (2452MHz)
E;:nh«mum s P [ |
ALIGN ALTO Lo fe3s Al han e, 2014
er Freq 2.452‘[]1]!]0!1!1 GHz | e an 2 A5DH0000 GHz Radic Std: Mone Frequency
Trig: Free Run Auag|Hold: =100
MEGainlow | #Atten: 10 dB Radic Device: BTS
Ref Offset 10 dB
[Edhic___ R 2 b aen
Center Freq
2 A5F000000 GHz
CF Step
£.000000 MHz
enter 2452 GHz Span 60 MHz |sutc Man
es BW 1 MHz FWVBW 3 MHz Sweep 1ms|/
Freq Offset
Channel Power Power Spectral Density @ He
13.59 dBm /4omHz |} -62.43 dBm Hz |}
kel STATUS
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8. Band Edges Measurement

8.1 Test Limit

Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

8.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.
b. Set RBW of spectrum analyzer to 100 KHz and VBW of spectrum analyzer to 300 KHz with

convenient frequency span including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

8.3 Test Setup Layout

o —o e
Analyeer

8.4 Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. | Calibration Date | Valid Date

Spectrum Analyzer | N9010A Agilent  |MY51350515/ 2013.09.29 2014.09.29
Cerpass Technology Corp. Issued Date : Jun 05, 2014
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8.5 Test Result and Data

Modulation Channel | Frequency maximum value | maximum Limit
Standard (MHz) in value(dBm) (dBm)
frequency (MHz)

01 2412 2397.00 -30.747 -13.60
802.11b

11 2462 2483.50 -52.425 -18.70

01 2412 2400.00 -28.739 -20.79
802.11g

11 2462 2483.50 -55.121 -25.80

01 2412 2400.00 -44.014 -31.50
802.11n HT20

11 2462 2483.50 -59.523 -30.30
802.11n HT40 03 2422 2400.00 -37.320 -26.40

09 2452 2483.50 -52.608 -29.40
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Transmit by 802.11b Channel 1

il Spectrum Anslyrer - Suspt sl = |
RL EE | ALIGM AT O Do O P ey 30, 20004
er Freq 2.400000000 GHz | Ag Type: Log-Far TRACE wn| [Frequency
[T T Trig: Free Run fuag|Hold:>1 001100 TrPE| M Ay
IFGain:Low Atters: 20 dB Ll
"~ - " Autos Tune
Ref Ciffsst 10 4B Micr1 2.397 0 GHz
1(|J-c||—'u: v Ref 20,00 dBm -30.747 dBn
e A Lk
Center Freq
2 400000000 GHz
Start Freq
2AR0I00000 GHz
Stop Freq
¢ 2450000000 GHz
CF Step
10000000 MHz
Man
Freq Offset
0 Hz
Center 240000 GHz ) Span 100.0 MHz |
#Res BIW 100 KHz EVBW 300 KHz Sweep 9,600 ms (1001 pts)
[Cie) ATATUS
il Spectrum Anslyrer - Suspt sl = |
L Nl K [ ATGMANTO | (0057 PMMay 30,2004
tart Freq 2500000000 GHz | A Type: Log-Far mecell aane|  FREGUeRCY
T Famt g Trig: Free Run fuag|Hold: 141100 -l‘E My
IFGain:Low Atters: 20 dB Ll
a4 W Auto Tune
Sr—— Mkr1 4.817 5 GHz
1(|J-c||—'u: v Ref 20,00 dBm -41.688 dBn
e A Lk
Center Freq
13 TROABO0GG GHz
Start Freq
2500000000 GHz
Stop Freq
25000000000 GHz
[ ] . . . . | _ CF Step
2250000000 GHz
ot Man
Freq Offset
0 Hz
Start 2.50 GHz ) " Stop 25.00 GHz |
#Res BW 100 KHz EVBW 300 KHz Sweep 2,150 5 (1001 pts) |
[Cie) ATATUS
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Transmit by 802.11b Channel 11

iigilent Spscinum dnadymer - Suept R |
EL E [ SEMSEINT] [ AIGNANTO | 037 P May 30,2004 =
er Freq 2. 483500000 GHz | Aug Type: Log-Par TeACE] oy BquBncy
o Famt g Trig: Free Run fuag|Hold:>1 001100 TrPE| Wiy
IFGain: Low Atten: 20 dB DET
P Citpad 41 Mkr1 2.483 5 GHz Auto Tune
L AE HAB
10 delay  Ref 20000 dBm -52.425 dBn
e M bttt
Center Freq
2 ABIL0000] GHz
Start Freq

433500000 GHz

Stop Freq
2533500000 GHz
CF Step
10000000 MHz
* Man
Freq Offset
0 Hz
Center 248350 GHz ' ) Span 100.0 MHz |
#Res BIW 100 kHz TVBW 300 kHz Sweep 9600 ms (1001 pts)
[Cie) ATATUS
gplen Spectrum Ansyer - Suvept 5k IR |
Rl F [ seHsedn] [ AlGMANTO | O2:be:ar PMMay 30,2014
tart Freq 2.500000000 GHz | fog Type: Log-Par TRAGE 56 Frequency
TR Famt gy Trig: Free Run fvag|Hold: Bi100 TYPE| M wrrvdarey
IFGain:L om Atten: 20 dB DET|
S Mkr1 24.887 5 GHz Auto Tune
i deiey  Ref 20000 dBm 41,672 dBm
o Lt
Center Freq
13, TEO000000 GHz
StartFreq

2 500000000 GHz

Stop Freq
25000000000 GHz
{ CF Step
2250000000 GHz
ko Man
1 Freq Offset
o Hz
Start 2.50 GHz ' ' i " Stop 25.00 GHz |
#Res BW 100 kHz FVEW 300 kHz Sweep 2.150 5 (1001 pts) |
(Tirel ATATUS
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Transmit by 802.11g Channel 1

B Agilent Spectrum Analyzer - Swept SA @lﬂl@_
RL | RF |soe ac | [ [ SENSE:INT] | ALIGN AUTO [ 02:10:05 PM May 30, 2014 F
Center Freq 2.400000000 GHz | Avg Type: Log-Pur s ARERET requency
PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 TYPE| MR
IFGain:Low Atten: 20 dB DET
Auto Tune|
Ref Offset 10 dB Mkr1 2.400 0 GHz
10gBiaiy__Ref 13.00 dBm -28.739 dBm
Center Freq||
8.00 2.400000000 GHz
200 -+ ———
StartFreq||
120 2.350000000 GHz
-20.79 dBm|
= 0 Stop Freq||
2.450000000 GHz
2.0
CF Step
20 10000000 MHz
Auto Man
52.0
Freq Offset
2.0 0 Hz
72.0
Center 2.40000 GHz Span 100.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
MSG STATUS
B Agilent Spectrum Analyzer - Swept SA @lﬂl@_
RL | RF |soe ac | [ [ SENSE:INT] | ALIGN AUTO 02:11:44 PM May 30, 2014
[Start Freq 2.500000000 GHz ) Avg Type: Log-Pwr TRACE Frequency
PNO: Fast 0 Trig: Free Run Avg|Hold: 26/100 TYPE| MR
IFGain:Low Atten: 20 dB DET
Auto Tune
Ref Offset 10 dB Mkr1 24.775 0 GHz
10gsiaiy_Ref 18.00 dBm -42.423 dBm
Center Freq||
8.00 13.750000000 GHz
200
StartFreq||
120 2.500000000 GHz
-20.79 dBm|
= Stop Freq||
25,000000000 GHz
2.0
CF Step
20 q 2.250000000 GHz
Auto Man
520 . 1L Y ' -4
Freq Offset
2.0 0 Hz
72.0
Start 2.50 GHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.150 s (1001 pts)
MSG STATUS

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date : Jun 05, 2014
: 56 of 73
" SVNIPC-KWABW

Page No.
FCC ID



C
“%#” CERPASS TECHNOLOGY CORP.

Report No.: SEF11404116

Transmit by 802.11g Channel 11

BE Agilent Spectrum Analyzer - Swept SA = e
RL | RF |soe ac | [ [ SENSE:INT] | ALIGN AUTO | 02:14:35 PM May 30, 2014 F
Center Freq 2.483500000 GHz | Avg Type: Log-Pur s ARERET requency
PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 TYPE| MR
IFGain:Low Atten: 20 dB DET
Auto Tune|
Ref Offset 10 dB Mkr1 2.483 5 GHz
10gBiaiy__Ref 13.00 dBm -55.121 dBm
Center Freq||
8.00 2.483500000 GHz
200
StartFreq||
120 2.433500000 GHz
= 25,60 dm| Stop Freq||
2533500000 GHz
2.0
CF Step
20 10000000 MHz
Auto Man
520 0
Freq Offset
2.0 0 Hz
-72.0
Center 2.48350 GHz Span 100.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
UES STATUS
BE Agilent Spectrum Analyzer - Swept SA = e
RL | RF |soe ac | [ [ SENSE:INT] | ALIGN AUTO 02:15:33 PM May 30, 2014
[Start Freq 2.500000000 GHz ) Avg Type: Log-Pwr TRACE Frequency
PNO: Fast 0 Trig: Free Run Avg|Hold: 7100 TYPE| MR
IFGain:Low Atten: 20 dB DET
Auto Tune
Ref Offset 10 dB Mkr1 24.685 0 GHz
10gsiaiy__Ref 18.00 dBm -43.939 dBm
Center Freq||
8.00 13.750000000 GHz
200
StartFreq||
120 2.500000000 GHz
o -25.80 b Stop Freq||
25,000000000 GHz
2.0
CF Step
20 9 2.250000000 GHz
Auto Man
52.0 Adly | -
Freq Offset
2.0 0 Hz
-72.0
Start 2.50 GHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.150 s (1001 pts)
UES STATUS
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Transmit by 802.11n HT20 Channel 1

gflers Spactrm Arsdyoer - Sueegt 5L el el]
7L A SENZEN 12520 A Jan 15,2014

arker 1 2400000000000 GHz [ P Type: Log-Far e TEEEET Marker
o Famt g Trig: Free Run fuag|Hold:>1 001100 -;‘E:‘i' YA
IFGadn:Low Atters: 20 4B _ j'" _ SelectMarker
FRef Offset 10 B Mir] 2.400 O GHz 1
1 delee Ref 13.00 dBm =44.014 dBn
Horm
Delta
{ Fixed:
OFf]
Properties
More
] I ! I ! ! ! I I 1af2
Conter 240000 GHz Span 100.0 MHz
#Res BW 100 kHz EVBW 300 kHz Sweep 9,600 ms (1001 pts) |
[Cie) ATATUS
Aigilen® Spacirum Arshger - Sanpt S —— L S s EI
RL i EE SEMEELN | ALIGM AT L12E0d AM N 15, 1014
tart Freqg 2.500000000 GHz | A Type: Log-Far TR L Frequency
T Famt g Trig: Free Run fuag|Hold: 4100 TrPE| My
IFGain:Low Atterr: 20 dB veT(P
Wwrd 24 TAT E =K Auto Tune
Ref Offzet 10 08 Miorl 24.797 & GHz
10deiey  Ref 13.00 dBm -41.65% dBn
Center Freq
13, TEOO0000] GHz
Start Freq
2500000000 GHz
| Stop Freq
|| 25000000000 GHz
| CF Step
|| 2350000000 GHz
| ot Man
| Freg Ofset
'| 0 Hz
Start 2.50 GHz ' . ) ) ' "~ Stop 25.00 GHz
#Res BW 100 kHz EVBW 300 kHz Sweep 2.150 5 (1001 pis) |
[Cie) ATATUS
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Transmit by 802.11n HT20 Channel 11

B Agilent Spectrum Analyzer - Swept SA = e )
RL | RF |soe ac | [ [ SENSE:INT] | ALIGN AUTO [ 02:17:27 PM May 30, 2014 F
Center Freq 2.483500000 GHz | _. Avg Type: Log-Pwr TRACE[T 2555 6 requency
PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 TYPE|M WA
IFGain:Low Atten: 20 dB DET
Auto Tune|
Ref Offset 10 dB Mkr1 2.483 5 GHz
19 dBidiv Ref 15.00 dBm -59.523 dBm
Center Freq||
5.00 2.483500000 GHz
.00
StartFreq||
450 2.433500000 GHz
250
. Stop Freq||
2533500000 GHz
35.0
450 CF Step
’ 10.000000 MHz|
Auto Man
550 ’
Freq Offset
5.0
0 Hz|
-75.0
Center 2.48350 GHz Span 100.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
UES STATUS
Bl Agilent Spectrum Analyzer - Swept SA ==
RL [ RF [s0e ac | | | SENSE:INT] [ ALIGN AUTO 02:18:02 PM May 30,2014 F
[Start Freq 2.500000000 GHz | Avg Type: Log-Pwr TRACE[T 2335 requency
PNO: Fast Cp Trig: Free Run Avg|Hold: 41100 TYPEMWMAAAARY
IFGain:Low Atten: 20 dB DET|
Auto Tune
Ref Offset 10 dB Mkr1 24.977 5 GHz
19 dBidiv Ref 15.00 dBm -47.180 dBm
Center Freq
500 13750000000 GHz
5.00
StartFreq
50 2500000000 GHz
et StopFreq
-30,30 dEm|
25,000000000 GHz
350
4510 CF Step
2.250000000 GHz
Auto Man
E50 L o
Freq Offset
5.0
0 Hz
-7a.0

Start 2.50 GHz
#Res BW 100 kHz

IMSG

#VBW 300 kHz

Stop 25.00 GHz
Sweep 2.150 s (1001 pts)

STATUS
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Transmit by 802.11n HT40 Channel 3

il Spectrum Anslyrer - Suspt sl ]
L 5 EF ] ALTGH AT A9A%2E AN b2, 2014 Freguency
enter Freq 2.400000000 GHz 5 Fug Type: Log-Far T IEEEED
[T T Trig: Free Run fuag|Hold:>1 001100 -;‘E My
IFGain:Low Atters: 20 dB Ll
Mkr1 2.400 0 GHz Auto Tune
10deicy  Ref 7.08 dBm -37.320 dBm
Center Freq
2 400000000 GHz
Start Freq
2350000000 GHz
!
L Stop Freg
2450000000 GHZ
CF Step
10000000 MHz
Man
Freq Offset
0 Hz
Center 240000 GHz "~ Span 100.0 MHz
Res BW 910 kHz VEW 50 MHz Sweep 1,000 ms (1001 pts)
[Cie) ATATUS
il Spectrum Anslyrer - Suspt sl ]
L EE | AL AUTO Agalad Adin 12, 2014 Fai Bearch
arker 1 24.932500000000 GHz 5 Fug Type: Lag-Far T IEEEED
o Famt g Trig: Free Run fuag|Hold: 201100 -;‘E :‘1' A
IFGain:Low Atters: 10 dB il
Terd 74 937 & oM NextPeak
Ref Ciffset 10 68 Mkr1 24.932 5 GHz
10deiey  Ref 10,00 dBm 51.498 dBn
Next PK Righ
Mext PE Len
|
1
Marker Delta
1i Mkr—CF
Mkr—RefLvl
More
= : . 1of2
Start 2.50 GHz Stop 25.00 GHz
#Res BW 100 kHz EVBW 300 kHz Sweep 2,150 & (1001 pis) |
[Cie) ATATUS
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Transmit by 802.11n HT40 Channel 9

fgpers Spectrum Anslyzer - Suept Sk i = |
L FF | sEMZEINT] | AL AUTO A4l Avdan 2, 2014 e
er Freq 2 483500000 GHz | Avg Type: Log-Far TR e | equency
o Famt g Trig: Free Run fuag|Hold:>1 001100 TrPE| Wiy
IFGain: Low Atbery: 20 dB DET
Mkr1 2.483 5 GHz Auto Tune
L 3 | 1 £
10 deigy  Ref 7.08 dBm -52.608 dBn
e L P
Center Freq
2 ABIL0000] GHz
Start Freq

433500000 GHz

. | I | | —
2533500000 GHz
& [ CF Step
10000000 MHz
Man
Freq Offset
0 Hz
Center 248350 GHz ' ) Span 100.0 MHz |
Res BW 810 kHz VEW 50 MHz Sweep 1.000 ms (1001 pts) |
[Cie) ATATUS
gplen Spectrum Ansyer - Suvept 5k IR |
EL E | SEWSEINT] | ALTGH AT AAdobd Ak D2, 2014
er Freq 2.483500000 GHz ! Ao Type: Log-Par maceliT 3 c5g|  Frequency
TR Famt gy Trig: Free Run fuvag|Hold:> 100100 TYPE| M wrrvdarey
IEGain:Low Atten: 20 dB DET
Mkr1 2.483 5 GHz Auto Tune
mdeiee  Ref 7.08 dBm -52 608 dBm
UdBpdy. TET: .0
Center Freq
2 ABID0000 GHz
Start Freq
2433500000 GHz
{ [ | [ | Stop Freq
2533500000 GHz
¢ [ CF Step
10000000 MHz
Man
Freg OiTset
O Hz
Center 2.48350 GHz ' i " Span 100.0 MHz |
Res BW 910 kHz VEW 50 MHz Sweep 1,000 ms (1001 ps) |
e STATUS
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8.6 Restrict Band Emission Measurement Data

Test Date 2014-6-4
Temperature 24 C
Humidity 52 %
Atmospheric Pressure 1023 hPa
Modulation Standard: IEEE 802.11b
Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
(MHz) HV | Reading | Factor | (dBuv/m) | Remark | (dBuVim) (dB) | (Deg) | High
(cm)
Peak | Ave.
2390 H 41.23 10.6 51.83 Peak 74 54 | -22.17 348 200
2390 H 33.32 10.6 43.92 Ave 74 54 | -10.08 348 200
2390 \Y, 51.75 10.98 62.73 Peak 74 54 | -11.27 360 100
2390 \Y, 37.61 10.98 48.59 Ave 74 54 -5.41 360 100
Channel 11 Fundamental Frequency: 2462 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
(MHz) HV | Reading | Factor | (dBuv/m) | Remark | (dBuVim) (dB) | (Deg) | High
(cm)
Peak | Ave.
2483.5 H 43.35 10.78 54.13 Peak 74 54 | -19.87 0 200
2483.5 H 31.46 10.78 42.24 Ave 74 54 | -11.76 249 200
2483.5 \Y, 48.66 11.02 59.68 Peak 74 54 | -14.32 251 100
2483.5 \Y 36.48 11.02 47.5 Ave 74 54 -6.5 251 100
Modulation Standard: IEEE 802.11g
Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
(MHz) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) (dB) | (Deg) | High
(Cm)
Peak | Ave.
2390 H 48.23 10.54 58.77 Peak 74 54 | -15.23 147 200
2390 H 33.37 10.54 43.91 Ave 74 54 | -10.09 147 200
2390 \% 57.59 10.98 68.57 Peak 74 54 -5.43 126 100
2390 \% 39.28 10.98 50.26 Ave 74 54 -3.74 126 100
Channel 11 Fundamental Frequency: 2462 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
(MHz) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) (dB) | (Deg) | High
(Cm)
Peak | Ave.
2483.5 H 49.32 10.72 60.04 Peak 74 54 | -13.96 360 200
2483.5 H 33.43 10.72 4415 Ave 74 54 -9.85 263 200
2483.5 \% 59.95 11.02 70.97 Peak 74 54 -3.03 100 100
2483.5 \% 38.18 11.02 49.2 Ave 74 54 -4.8 100 100
®
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Modulation Standard: IEEE 802.11n HT20

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
(MHz) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) dB) | (Deg.) '(J'C'Snr;
Peak | Ave.
2390 H 58.26 10.55 68.81 Peak 74 54 -5.19 75 200
2390 H 37.88 10.55 48.43 Ave 74 54 -5.57 75 200
2390 \% 54.39 10.99 65.38 Peak 74 54 -8.62 159 100
2390 \% 33.43 10.99 4442 Ave 74 54 -9.58 159 100
Channel 11 Fundamental Frequency: 2462 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
(MHz) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) dB) | (Deg.) '(J'C'Snr;
Peak | Ave.
2483.5 H 45.21 10.71 55.92 Peak 74 54 | -18.08 327 200
2483.5 H 31.26 10.71 41.97 Ave 74 54 | -12.03 327 200
2483.5 \% 56.83 11.01 67.84 Peak 74 54 -6.16 320 100
2483.5 \% 37.49 11.01 48.5 Ave 74 54 -5.5 320 100
Modulation Standard: IEEE 802.11n HT40
Channel 3 Fundamental Frequency: 2422 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
(MHz) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) dB) | (Deg.) '(J'C'Snr;
Peak | Ave.
2390 H 46.37 10.53 56.9 Peak 74 54 -17.1 76 200
2390 H 33.41 10.53 43.94 Ave 74 54 | -10.06 76 200
2390 \% 58.29 10.97 69.26 Peak 74 54 -4.74 63 100
2390 \% 41.34 10.97 52.31 Ave 74 54 -1.69 63 100
Channel 9 Fundamental Frequency: 2452 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
(MHz) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) dB) | (Deg.) '(J'C'Snr;
Peak | Ave.
2483.5 H 45.43 10.7 56.13 Peak 74 54 | -17.87 106 200
2483.5 H 31.99 10.7 42.69 Ave 74 54 | -11.31 106 200
2483.5 \% 52.36 11.01 63.37 Peak 74 54 | -10.63 216 100
2483.5 \% 36.51 11.01 47.52 Ave 74 54 -6.48 216 100

Notes:1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3

MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz
for Average detection at frequency above 1GHz.

Cerpass Technology Corp.

Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date : Jun 05, 2014
163 0f 73
" SVNIPC-KWABW

Page No.
FCC ID




L, -(.j. S
““#” CERPASS TECHNOLOGY CORP. Report No.: SEFI11404116

9. Power Spectral Density

9.1 Test Limit

The Maximum of Power Spectral Density Measurement is 8dBm.

9.2 Test Procedure

a. The transmitter output was connected to spectrum analyzer.
b. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and

10KHz VBW as that of the fundamental frequency. Set the sweep time=auto couple.
c. The power spectral density was measured and recorded.

9.3 Test Setup Layout

FLIT Spaectrum

Analyzer

9.4 Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. | Calibration Date | Valid Date
Spectrum Analyzer | N9010A Agilent  |MY51350515, 2013.09.29 2014.09.29
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9.5 Test Result and Data

Test ltem Power Spectral Density
Test Mode Transmit by 802.11b
Test Date 2014-6-4
Frequency Power Spectral Density Limit
Channel Result
(MHZz) (dBm/3kHz) (dBm/3kHz)
01 2412 -9.851 8 Pass
06 2437 -12.308 8 Pass
11 2462 -13.748 8 Pass
Channel 01 (2412MHz)
FL kA ALTGM A, K433 P My 210, 204
enter Freq 2.412000000 GHz : Fum Type: Log-Far mece[Ti3ss |  FreQuency
T Tam T Trige Froe Run Hvig|Hoid:>100M00 TPE(M
IFGain:Low Atten: 20 dB ul
Auto Tune
et Offaet 10 48
1:ll_j||- iy Hn_zl' 10.00 :I_E.m
Center Freq
¢
Start Freq
2 AFTO0000] GHz
Stop Freq
2427000000 GHz
CF Step
3.000000 MHz
At Man
Frieg Offset
O Hz
Center 241200 GHz  Bpan 30.00 MHz
#Res BW 3.0 KHz ZVBW 10 kHz #Sweep 10.00 ms (1001 pts)
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Channel 06 (2437MHz)
E— . A
ter Freg 2.437000000 L — =5 e :‘E:ﬁ;ﬁ‘ﬁ Frequency
IFGain:Low Atten: 20 dB
Mkr1 2.436 16 GHz Auto Tune
1(_|JSH: v E%}fﬂ]ﬁﬁé%ﬁn -:_ 1 2.;-'_!2 dBm

Center Freq

2 437000000 GHz

‘ Start Freq

2 472000000 GHz

Stop Freq
2452000000 GHZ

CF Step
3.000000 MHz
| Bt Man

Freq Offset
0 Hz

Center 243700 GHz ) "~ Bpan 30.00 MHz |
#Res BIW 3.0 kHz FVEW 10 kHz #Sweep 10.00 ms (1001 ptg) |

G STATUS

Channel 11 (2462MHz)

gl Spectrum Anslyer - Sueptal IR~ |

er Freq 2.462000000 GHz [ ) Fuvg Type: Log-Par Frequency
THIE Fams Tp 1rige Free Run g | old:>100:100
IFGain:Low Atten: 20 dB

] 2 4673 B5 Auto Tune
ik 4623 H

el Offget 10 68 Mir -:.”F:JI:E:F_‘ z

1(|J-c||—'u: v Ref 10,00 dBmy =13.748 dBm
_1- -

Center Freq
2 462000000 GHz

¢ Start Freq
244700000 GHZ

Stop Freq
2ATTO00000 GHZ

CF Step
3.000000 MHz
| Bt Man

Freq Offset
0 Hz

Center 246200 GHz ) "~ Bpan 30.00 MHz |
#Res BIW 3.0 kHz FVEW 10 kHz #Sweep 10.00 ms (1001 ptg) |

G STATUS
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CERPASS TECHNOLOGY CORP.

Report No.: SEF11404116

Test Item Power Spectral Density
Test Mode Transmit by 802.11g
Test Date 2014-6-4
Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
01 2412 -14.971 8 Pass
06 2437 -17.604 8 Pass
11 2462 -20.381 8 Pass
Channel 01 (2412MHz)
figilent Spectrum Anstyrer - Swspt ik [ |
RL I ALTGM A 02034031 P May 20, 2004
enter Freq 2.412000000 GHz Aog Type: Log-Par mace[ g s |  FRQUBNCY
T Fams Tp  Trigs FreeRun Aovg M old:= 100100 TPE(M
IFGpin:Low Atben: 10 dB
Auto Tune
Rl OMaet 10 68
10 diioy  Ref 8,00 dBm
e ; a
Center Freq
2 A12000000 GHz
IE} Start Freq
23FTI00000 GHz
Stop Freq
247700000 GHz
CF Step
3.000000 MHz
futo Man
Freg Offset
0 Hz
Center 241200 GHz  Bpan 30.00 MHz
#Res BIW 3.0 kHz EVBW 10 kHz #Sweep 10.00 ms (1001 ps)
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CERPASS TECHNOLOGY CORP.

Report No.: SEF11404116

Channel 06 (2437MHz)
gl Spectrum Anslyer - Sueptal IR~ |
EL T, S | ALIGM AUTO
er Freq 2.437000000 GHz [ Fuvg Type: Log-Par Frequency
THIE Fams e 1rige Free Run g | old:>100:100
IFGain:Low Atten: 10 dB
Ref OfMset 10 4B Mir1 2.442 88 GHz Auto Tune
1(|J-c||—'u: v Ref £.00 dBm -17.604 dBm
T e
Center Freq
2437000000 GHz
& StartFreq
2 AF2000000 GHzZ
Stop Freq
2452000000 GHz
CF Step
3.000000 MHz
| Bt Man
Fredq OMset
O Hz
Center 243700 GHz "~ Bpan 30.00 MHz |
#Res BW 3.0 KHz ZVBW 10 kHz #Sweep 10.00 ms (1001 pts) |
[Cie) ATATUS
Channel 11 (2462MHz)
gl Spectrum Anslyer - Sueptal IR~ |
EL T, S | ALIGM AUTO
er Freq 2.462000000 GHz [ Fuvg Type: Log-Par Frequency
THIE Fams e 1rige Free Run g | old:>100:100
IFGain:Low Atten: 10 dB
SR Mkr1 2.454 77 GHz Auto Tune
deHﬂ v Ref £.00 dBm =20.381 dBm
T e
Center Freq
2 AE2000000 GHz
StartFreq
2447000000 GHz
Stop Freq
ZATT000000 GHz
CF Step
3.000000 MHz
| Bt Man
Fredq OMset
O Hz
Center 246200 GHz "~ Bpan 30.00 MHz |
#Res BW 3.0 KHz ZVBW 10 kHz #Sweep 10.00 ms (1001 pts) |
[Cie) ATATUS
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CERPASS TECHNOLOGY CORP.

Report No.: SEF11404116

Test Item Power Spectral Density
Test Mode Transmit by 802.11n (20MHz)
Test Date 2014-6-4
Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
01 2412 -18.084 8 Pass
06 2437 -23.254 8 Pass
11 2462 -23.236 8 Pass
Channel 01 (2412MHz)
figilent Spectrum Anstyrer - Swspt ik [ |
RL I B BTG A 33 nd P May 30 3004
enter Freq 2.412000000 GHz Avg Type: Log-Par mace[ s e | FQUBNCY
T Fams Tp  Trigs FreeRun Aovg M old:= 100100 TPEIN
IFGigin:Low Atten: 10 dB bl
Auto Tune
Fief Offzet 10 0B
10 diioy  Ref 5,00 dBm
el ;
Center Freq
13}- 2412000000 GHz
Start Freq
23FTI00000 GHz
Stop Freq
247700000 GHz
CF Step
3.000000 MHz
futo Man
Freg Offset
0 Hz
Center 241200 GHz  Bpan 30.00 MHz
#Res BW 3.0 kHz FVBW 10 kHz #Sweep 10.00 ms (1001 ps)
Cerpass Technology Corp. Issued Date : Jun 05, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. :690f73
FCCID " SVNIPC-KWABW



“%»” CERPASS TECHNOLOGY CORP. Report No.: SEFI11404116

Channel 06 (2437MHz)

gl Spectrum Anslyer - Sueptal IR~ |
EL ET [ censEanT] | ST (L2251 123 P Mary 0. 2014 B
er Freq 2.437000000 GHz | Fum Type: Log-Far T 5 | b i
T Fams p Trig: Free Run g | old:>100:100 TrPE|M trris
IFGain:Low Atten: 10 dB DET
W it e Mkr1 2.434 27 GHz Auto Tune
% AR A e
1(|J-c||—'u: v Ref =500 dBm =23.2504 dBm
Nl e
Center Freq
I 2 437000000 GHz
Start Freq

2 472000000 GHz

Stop Freq
2452000000 GHz
CF Step
3.000000 MHz
| Bt Man
Freg Offset
0 Hz
Center 243700 GHz ) "~ Bpan 30.00 MHz |
#Res BW 3.0 kHz #VBW 10 kHz #E8weep 10.00 ms (1001 pts) |
(S3re] ATATUSR
Channel 11 (2462MHz)
gl Spectrum Anslyer - Sueptal IR~ |
EL T | SEMSENT| | ALTGM AUTO
er Freq 2.462000000 GHz [ Fuvg Type: Log-Par Frequency
THIE Fams e 1rige Free Run g | old:>100:100
IFGain:Low Atten: 10 dB
Mkr1 2,460 Auto Tune
Ref Offset 10 dB . e
1(|J-c||—'u: v Ref 5,00 dBm
g i
Center Freq
2 462000000 GHz
' Start Freq

2 A4TI00000 GHz

Stop Freq
Z2ATTI00000 GHZ
CF Step
3.000000 MHz
| Bt Man
Fregq OiTset
O Hz
Center 246200 GHz ) "~ Bpan 30.00 MHz |
#Res BW 3.0 kHz ZVBW 10 kHz #Sweep 10.00 ms (1001 prs) |
Cerpass Technology Corp. Issued Date : Jun 05, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. :700f73

FCCID * SVNIPC-KWABW



“w#” CERPASS TECHNOLOGY CORP. Report No.: SEF11404116
Test Item Power Spectral Density
Test Mode Transmit by 802.11n (40MHz)
Test Date 2014-6-4
Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
03 2422 -21.856 8 Pass
06 2437 -21.449 8 Pass
09 2452 -20.662 8 Pass

Channel 03 (2422MHz)

figilent Spectrum Anstyrer - Swspt ik [ |
RL HEE1h [——

L i E HEEOD N LOE5S AM N D2, 3014
arker 1 2.425600000000 GHz Fug Type: Log-Far st sa| FeakSearch
THIT; Fams ] Trige Free Run Heg M odd: =1 000100 __‘EI:: :
IFGigin:Low Atten: 10 dB bl
Next Peak
Rief Oiffmet 10 08
10 deioy  Ref 10,00 dBm
¥ : -
Mext PK Righ
s Mext Pk Le
Marker Delia
Mkr—CF
Mkr—RefLvl
More
Center 242200 GHz ' ' ' ' " Bpan 50.00 MHz it
#Res BIW 3.0 kHz TVBW 10 kHz #Sweep 10.00 ms (1001 pts)
— STATUS
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CERPASS TECHNOLOGY CORP.

Report No.: SEF11404116

Channel 06 (2437MHz)

gl Spectrum Anslyer - Sueptal IR~ |
AL E [ AIGHANTO | L0329 AMlan b2, 2013 =
ar Freq 2.437000000 GHz | Avg Type: Log-Far e
THIE Fams e 1rige Free Run g | old:>100:100
IFGain:Low Atten: 10 dB
RefOffget 10 6B Mkr1 2.441 20 GHz Auto Tune
-y FT. e [
1(|J-c||—'u: v Ref 10,00 dBm -21.449 dBm
T e
Center Freq
2 437000000 GHz
Start Freq

2412000000 GHz

Stop Freq
2462000000 GHZ

CF Step
5000000 MHz

| Bt Man

Freq Offset
0 Hz

Center 243700 GHz
#Res BW 3.0 kHz

G

TVBW 10 kHz

" Bpan 50.00 MHz |
#Sweep 10.00 ms (1001 pts) |

STATUS

Channel 09 (2452MHz)

fugilens Specinum Analymer - Saspt 5L
RL e ;

ter Freq 2.452000000 GHz

ﬁ.‘rﬁ Type: Log-Par

P Fane
IFGain: Low

Ref Offset 10 dB

|
= Trigc Free Run

g | old:>100:100
Atten: 10 dB

Mkr1 2.

LOOZ4d AM ban 2. 2014

458 25 GHz
-20.662 dBm

i

Freguency

Auto Tune

10 dBidiv
==

Center Freq
2 452000000 GHz

Start Freq
2427000000 GHZ

Stop Freq
2ATTO00000 GHZ

CF Step
5.000000 MHz
| Bt Man

Freq Offset
0 Hz

Center 245200 GHz
#Res BW 3.0 kHz

G

TVBW 10 kHz

" Bpan 50.00 MHz |
#Sweep 10.00 ms (1001 pis)

STATUS
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CERPASS TECHNOLOGY CORP.

Report No.: SEF11404116

10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 — 8.41475
12.29000 — 12.29300
12.51975 — 12.52025
12.57675 - 12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 —1710.0
1718.8 - 1722.2
2200.0 —2300.0
2310.0 - 2390.0
2483.5 -2500.0
2655.0 - 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 —4400.0

MHz MHz MHz GHz
0.09000 — 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 —614.0 5.350 — 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 —-7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 - 417775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 - 74.60000 1645.5 — 1646.5 9.300 — 9.500

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010-23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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